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LLOYD'S REGISTER OF SHIPPING : e

SRR

71, Fenchurch Street,

London, 21st March 19 58

No. 2956

This ‘anchor has been previously used.

CERTIFICATE OF TEST OF ANCHOR.

This is to certify that the STOCKLESS Anchor described herein has
been proved in my presence by the Testing Machine at the Establishment of

Anker & Kettingfabriek at Schiedam to the appropriate
strain for the weight of the Anchor, as set forth in the Tables in the

Rules of Llnyd's Register (f Shipping, and has been examined after having

been tested, weighted and marked as under, and that the following particulars
are correct.-

Cwt. ‘drs” 1ba.

£ .
Weight of Anech.r 55 1 ef  Jereth of Shenk 6 9 .. 4 0 9.5/8x7.5/6"
Weight of Stock -- Length of Arm a8 32

Description BYers 0ld Type

Cast steel head

Deflection ni1.
Proof Strain Applied 4600 tons

Marks AKS 2956 Mbo 12-3-58 46.00 L.R.

Maker's Name.

Vessel intended for tons.

Surveyor
w.3. M. Boudesteyn

’ L
]
) i -
g A gt : = o b o
~ g 3 5 o ; : = i
o e Se © l 8 o p s . L
ek o, - P
Ol TR 7 x5

OWT +

1fijdiun

2] UO UONIPUOD PUD UOHDUINUDXT

0 Apoq 211 up Lipssadau fi pa;

SJAOUSY IYF JU puo e v poaisvesusas vy ppovie

YL
‘paipjs 2q jsnul SApday 40§ SUOSDId 3 /
Afaung aZz 2121dwi0o 01 sway Supuvising ‘140day i}

¢ oot '+

*012 ‘sdaa4ng Supyoopdq Jfo puv [p122ds fo 230q

Aynfaapa aq oy st p40day Y1 fo )

7

|

D
Jo :{Spwwng 2y sdaaung uonIpuUOD 43410

‘parvaipur A14vad

piap up paivis aq 1snut (duv fi) s4pday pup |

40 phads ‘onuuy 404

Su1aq uontpuos 412y1 pup pauiupxa siiod aiy

SSVIO S.dIHS

uyoD I

dos 2q 15mwt sdadang |

sy’ ays Jo suiay 3y1 up pasio

X7 foO 1U2)X2 pUp 24npu Y],

suo,

BN D A €
ananssnnn i rlon e oetran Aty rhowt Q.



